placement

orps principal de la T45m

Field Service Bulletin

Bulletin de service sur le terrain

806020 - Revision 1 - April, 2009
Révision 1 - Avril, 2009



T45M MAIN BODY REPLACEMENT

\ DANGER

ELECTRIC SHOCK CAN KILL

g @i @i Disconnect electrical power before performing any maintenance.
K/g See Section 1 of the Operator Manual for more safety precautions.
H

Introduction

Purpose
Describes the necessary steps to replace the main body (torch head) on the T45m machine torch.

Tools and materials needed
#1 Phillips-head screwdriver

T8 Torx driver

5/64" (2 mm) Allen wrench

5/16" (8 mm) wrench

3/8" (or adjustable) wrench

1/4" (or adjustable) wrench

Kit contents

Kit 228320

Part number Description Quantity
027055 Lube: Silicone 1/4-0z tube 1
075503 Locknut: 4-40 Flexloc 1
075504 Machine screw: 4-40 x 5/16 1
220651 Torch main body: T45m 1
075716 Socket head cap screw: M3 x 6 mm 3
075704 Machine screw: M3 x 6 mm 6
075724 Machine screw: M3 x 8 mm 2
058503 O-ring 1
075729 Washer 1

Field Service Bulletin 1



T45M MAIN BODY REPLACEMENT

Remove the torch main body

1.

2.

10.

Disconnect the torch lead from the power supply. Remove the consumables from the torch.
Remove the gear rack by removing the 2 black screws that secure it to the positioning sleeve; discard the screws.

Remove the 6 screws (3 at each end) that secure the positioning sleeve to the rear mounting ring and to the torch
body and discard the screws. Slide the positioning sleeve off the torch.

Remove the o-ring from the torch main body and discard the o-ring.

Positioning sleeve

Consumables \

° o 1

\ Strain relief

Gear rack

Rear mounting ring

Remove the 3 socket head screws from the front mounting ring and discard the screws.
Slide the mounting ring off the torch body.

Disconnect the cap-sensor switch connector.

Front mounting ring

Cap sensor switch connector

o-ring

. ) Rear mounting ring
Cap sensor switch machine screw
3 socket head screws

Remove the cap sensor switch machine screw and the cap sensor switch from the torch main body, retain the
screw.

Use a #1 Phillips screwdriver and a 1/4-inch wrench to remove the screw and locknut that secure the power cable
to the plunger, discard the screw and locknut. (Turn the plunger if necessary to gain access to the screw.)

Use 5/16-inch (8 mm) and 3/8-inch (or adjustable) wrenches to loosen the nut that secures the gas supply line to
the gas supply connection. Discard the main torch body.

Field Service Bulletin



T45M MAIN BODY REPLACEMENT

Screw/locknut to secure
power cable to plunger Nut
u

Gas supply line Gas supply connection

Plastic nut Strain relief

Power cable

Cap-sensor switch connector
Front mounting ring

Install the new torch main body

Rear mounting ring

1. Attach the new torch main body to the torch lead. Use 5/16-inch (8 mm) and 3/8-inch (or adjustable) wrenches to
tighten the nut that secures the gas supply line to the gas supply connection.

. Attach the power cable to the plunger using the new screw, locknut, and washer that comes with the kit (refer to the

illustration below). Rotate the plunger so the screw does not interfere with the cap-sensor switch.

. Connect the cap-sensor switch connector.

. Install the cap sensor switch into the torch main body, using the machine screw removed earlier.

. Slide the front mounting ring onto the torch body, making sure the chamfered side is positioned down (towards the

torch lead). Install the 3 socket head screws included with the kit.

. Install the o-ring included with the kit onto the torch body. Apply a thin coat of silicone lube to the o-ring.

7. Slide the positioning sleeve over the torch body and check its alignment with the screw holes. Use the 6 machine
screws included with the kit to attach the sleeve to the mounting rings.

©

Re-attach the consumables to the torch.

T45m Torch Head Detail

Machine screw

. Attach the gear rack to the sleeve with the 2 black screws included with the kit.

j Locknut
%

Washer

Lo

U

0 @

l

Field Service Bulletin



T45M MAIN BODY REPLACEMENT

4 Field Service Bulletin



REMPLACEMENT DU CORPS PRINCIPAL DE LA T45M

\ DANGER

UN CHOC ELECTRIQUE PEUT ETRE MORTEL

d’entretien. Voir la Section 1 du Manuel de 'opérateur ou I’'on donne
davantage de mesures de sécurité.

{% Toujours couper 'alimentation électrique avant de procéder a toute opération
4

Introduction
Objet

Description des étapes nécessaires pour remplacer le corps principal (téte de la torche) sur la torche machine T45m.

Outils et matériaux nécessaires

Tournevis Phillips N© 1
Tournevis a pointe crénelée T8
Clé Allen de 2 mm (5/64 po)
Clé 8 mm (5/16 po)

Clé 3/8 po (ou clé a molette)
Clé 1/4 po (ou clé a molette)

Composition du nécessaire

Nécessaire 228320

Numéro de référence Description Quantité
027055 Lubrifiant : Tube silicone 1/4 oz 1
075503 Ecrou de blocage : 4-40 Flexloc 1
075504 Vis de machine : 4-40 x 5/16 1
220651 Corps principal de la torche : T45m 1
075716 Tournevis a douille : M3 x 6 mm 3
075704 Vis de machine : M3 x 6 mm 6
075724 Vis de machine : M3 x 8 mm 2
058503 Joint torique 1
075729 Rondelle 1

Bulletin de service sur le terrain a-1



REMPLACEMENT DU CORPS PRINCIPAL DE LA T45M

Déposer le corps principal de la torche

1.

2.

10.

Déconnecter le faisceau de la torche de la source de courant. Sortir les consommables de la torche.

Déposer la crémaillere en desserrant les 2 vis noires qui la fixent a la gaine de positionnement. Mettre les vis
au rebut.

Desserrer les 6 vis (3 & chaque extrémité) qui fixent la gaine de positionnement au serre-céble, a la bague de
montage arriére et au corps de la torche et les mettre au rebut. Faire glisser la gaine de positionnement pour
la sortir de la torche.

Sortir le joint torique du corps principal de la torche et le mettre au rebut.

Gaine de positionnement

Consommables \

° o [ ]

Serre-céble

Crémaillere .
Bague de montage arriére

Desserrer les 3 vis a téte creuse de la bague de montage avant et les mettre au rebut.
Faire glisser la bague de montage sur le corps de la torche.

Déconnecter le contacteur de capteur de buse.

Bague de montage avant

. . Contacteur du capteur de buse
Joint torique

o Bague de montage arriere
L~ Vis a métaux du contacteur
3 vis a téte creuse de capteur de buse

Desserrer la vis a métaux du contacteur du capteur de buse et le contacteur du capteur de buse du corps principal
de la torche, conserver la vis.

Utiliser un tournevis Phillips N© 1 et une clé de 1/4-po (ou clé a molette) pour desserrer la vis et I'écrou de blocage
qui fixent le cable d'alimentation au plongeur, mettre la vis et I'écrou de blocage au rebut. (S'il y a lieu, tourner
le plongeur pour accéder a la vis.)

Utiliser une clé de 8 mm (5/16 po) et une clé plate de 3/8 po (ou clé a molette) pour desserrer I'écrou qui fixe
la conduite du gaz d'alimentation au raccord du gaz d'alimentation. Mettre au rebut le corps principal de la torche.

a-2

Bulletin de service sur le terrain



REMPLACEMENT DU CORPS PRINCIPAL DE LA T45M

Utiliser la vis et I'écrou de blocage
du kit pour fixer le cable
d'alimentation au plongeur Ecrou

Ecrou en plastique Serre-cable

Raccord du gaz d'alimentation

Conduite du gaz
d'alimentation

Cable d'alimentation
Contacteur du capteur de buse Bague de montage arriére
Bague de montage avant

Installer le corps principal de la torche neuf

1.

©

Fixer le corps principal de la torche neuf au faisceau de la torche. Utiliser une clé 8 mm (5/16 po) et une cl¢ 9,52 mm
(8/8 po) (ou clé a molette) pour serrer I'écrou qui fixe la conduite du gaz d'alimentation au raccord du gaz d'alimentation.

Fixer le cable d'alimentation au plongeur de la torche en utilisant la vis, I'écrou de blocage et la rondelle neufs inclus
dans le kit (voir l'illustration ci-apres). Faire tourner le plongeur de sorte que la vis ne géne pas le capteur de la buse.

Installer le contacteur du capteur de buse dans le corps principal de la torche en utilisant la vis @ métaux enlevée
précédemment.

Connecter le contacteur du capteur de buse.

Faire glisser la bague de montage avant sur le corps de la torche, en s’assurant que le c6té chanfreiné est positionné
vers le bas (vers le faisceau de la torche). Placer les 3 vis a téte creuse incluses dans le kit.

Placer le joint torique inclus dans le kit sur le corps de la torche. Passer une fine couche de lubrifiant au silicone sur
le joint torique.

Faire glisser la gaine de positionnement sur le corps de la torche et vérifier l'alignement sur les trous de vis. Utiliser
les 3 vis a métaux incluses dans le kit pour fixer la gaine de positionnement aux bagues de montage.

Fixer la crémaillere a la gaine de positionnement avec les 2 vis noires incluses dans le kit.

Fixer & nouveau les consommables a la torche.

Détail de la téte de la torche T45m

o
Ecrou
Vis & métaux
%

Rondelle \ 7 l
o)

U

0 @

Bulletin de service sur le terrain a-3



© 2009 Hypertherm, Inc.
All Rights Reserved

Tous droits réservés

Hypertherm and Powermax are trademarks of Hypertherm, Inc. and may be registered in the United States and/or other countries.

Hypertherm et Powermax sont des marque de commerce d’Hypertherm, Inc. et peut étre déposée aux Etats-Unis et/ou dans d'autres pays.

"lll‘ﬁﬂ"‘ﬂﬂlﬂ@

HYpGIUIGIInN

Hypertherm, Inc. Hypertherm Europe B.V.
Hanover, NH 03755 USA 4704 SE Roosendaal, Nederland
603-643-3441 Tel 31 165 596907 Tel
Hypertherm (S) Pte Ltd. HYPERTHERM BRASIL LTDA.
417847, Republic of Singapore Guarulhos, SP - Brasil

65 6 841 2489 Tel 55 11 2409 2636 Tel
Hypertherm (Shanghai) www.hypertherm.com

Trading Co., Ltd.
PR China 200052
86-21 5258 3330 /1 Tel




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Gray Gamma 2.2)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.5
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.1000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize false
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness false
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts false
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
    /Arial-Black
    /Arial-BlackItalic
    /Arial-BoldItalicMT
    /Arial-BoldMT
    /Arial-ItalicMT
    /ArialMT
    /ArialNarrow
    /ArialNarrow-Bold
    /ArialNarrow-BoldItalic
    /ArialNarrow-Italic
    /ArialUnicodeMS
    /CenturyGothic
    /CenturyGothic-Bold
    /CenturyGothic-BoldItalic
    /CenturyGothic-Italic
    /CourierNewPS-BoldItalicMT
    /CourierNewPS-BoldMT
    /CourierNewPS-ItalicMT
    /CourierNewPSMT
    /Georgia
    /Georgia-Bold
    /Georgia-BoldItalic
    /Georgia-Italic
    /Impact
    /LucidaConsole
    /Tahoma
    /Tahoma-Bold
    /TimesNewRomanMT-ExtraBold
    /TimesNewRomanPS-BoldItalicMT
    /TimesNewRomanPS-BoldMT
    /TimesNewRomanPS-ItalicMT
    /TimesNewRomanPSMT
    /Trebuchet-BoldItalic
    /TrebuchetMS
    /TrebuchetMS-Bold
    /TrebuchetMS-Italic
    /Verdana
    /Verdana-Bold
    /Verdana-BoldItalic
    /Verdana-Italic
  ]
  /AntiAliasColorImages false
  /CropColorImages false
  /ColorImageMinResolution 150
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages false
  /GrayImageMinResolution 150
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages false
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile (U.S. Web Coated \050SWOP\051 v2)
  /PDFXOutputConditionIdentifier (CGATS TR 001)
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<
    /ENU ([Based on 'WCI Print'] Use these settings to create Adobe PDF documents suitable for reliable viewing and printing of business documents.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AllowImageBreaks true
      /AllowTableBreaks true
      /ExpandPage false
      /HonorBaseURL true
      /HonorRolloverEffect false
      /IgnoreHTMLPageBreaks false
      /IncludeHeaderFooter false
      /MarginOffset [
        0
        0
        0
        0
      ]
      /MetadataAuthor ()
      /MetadataKeywords ()
      /MetadataSubject ()
      /MetadataTitle ()
      /MetricPageSize [
        0
        0
      ]
      /MetricUnit /inch
      /MobileCompatible 0
      /Namespace [
        (Adobe)
        (GoLive)
        (8.0)
      ]
      /OpenZoomToHTMLFontSize false
      /PageOrientation /Portrait
      /RemoveBackground false
      /ShrinkContent true
      /TreatColorsAs /MainMonitorColors
      /UseEmbeddedProfiles false
      /UseHTMLTitleAsMetadata true
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /BleedOffset [
        0
        0
        0
        0
      ]
      /ConvertColors /NoConversion
      /DestinationProfileName (U.S. Web Coated \(SWOP\) v2)
      /DestinationProfileSelector /UseName
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements true
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks true
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MarksOffset 6
      /MarksWeight 0.250000
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /UseName
      /PageMarksFile /RomanDefault
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /LeaveUntagged
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


